

REPORT OF TESTS

Product Name: MasterSeal 910 (Formerly known as MasterFlex 610 S Yellow)



Date: 15/12/2013

Material Number: 45036051

Batch Number: 23869

Test results:

Test Performed	Result
Height of gasket	9.59 mm
Width of gasket	19.06 mm
Shore 'A' Hardness	85
Absorption in distilled water at 72 hours	385.0 %
Absorption in 10 % sodium chloride solution at 72 hours	199.0 %

<p>Tested by :  Chemist</p>	<p>Approved by:  Q EHS Manager</p>
--	--